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: _ ~ {cusTomersERTO CUSTOMER BILL TO - | GRADE I'snare;ssize
Gg ! G E RD AU ACARREOS DE ACEROSADECY  ACEROMEX GRUPO INDUSTRIALSA | 99%572:50 Wide Flange Beam /24 X 1044 /610 X 155
) 12 701 94 ZvP ol ;
! TULTITLAN DE MARIANG ESCO.MEXCOL LINDA VISTA 163 LENGTH - ' WEIGHT HEAT/ BATCH
! US-ML-PETERSBURG © | 54940 GUADALUPE,NL 67130 4000" . 8,330 LB 60105624/03
25801 HOFHEIMER WAY Mexico Mexico | | |
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL he SPECIFICATION / DATE or REVISION
USA ’ ‘ 457692000170 : ASTHASTIM-G7
: . AQIAGIZM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING " IpaTE ASTM AGAGM-11
4500084806 1330-0003025541 01.09.2013
CHEMICAL COMPOSITION
< Mn B 5 i Cu R Cr Mo 30 ¥ Al
% 13 = % % % % % ; % % % %
0.8 3,13 0.023 0.037 [thea} 041 $.13 _0.14 U8 0.ms 0,003 9.016 0.004
CHEMICAL QOMPOSITION
CB%IM
03
MECHANICAL PROPERTIES
Y5 vis s uTs G g
KST. Ks{ MPr MPr 1ich mm
537 03 kY] 485 8.000 2000
35,0 727 379 i1} 8000 200.0
MECHANICAL PROPERTIES
Elomg. YIT roi
k) %
2556 0,764
2590 D.756
COMMENTS / NOTES

“The above figures pre cenified chemical and physical test records as contained in the permanest reoords of compazy, This material, including the billets, was melted and manufzctured in
the USA. CMTR comglies wirth BN 10204 31.
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